TAG::

Model # FT60
TAG FT60 Functional Trainer

www.tagfitness.net

630-375-1500


http://www.tagfitness.net/

EXPLODED DRAWING

=7
/ o S| || enjen
e / O 0| oo OO ~]| —|—
A ) —
7 X\
a v //g x T 7 J 0

)
! a
Q RE __,;) / oW
T T J 1Y)
o




PARTS LIST

No. Description QT | No. Description QT
1 | Tray 2 37 | End Cap F60*2 2
2 | Left Base Frame 1 38 | Base Pad 70*45*10 4
3 | Right Base Frame 1 39 | Limit Sleeve ©22*®10*8 4
4 | Rear Upright Frame 2 40 | Short Handle ®25*530 1
5 | Middle Upright Frame 2 41 | Tricep Rope ©28.5*915 1
6 | Front Upright Frame 2 42 | Handle 132*260 2
7 | Side Cross Frame 2 43 | Ankle Strap 340*90*10 1
8 | Upper Cross Frame 1 44 | Screw ®4*10 21
9 | Left Slide Bracket 1 45 | Hex Round Bolt M6*15 3
10 | Right Slide Bracket 1 46 | Hex Round Bolt M10*35 2
11 | Upper Tray 1 47 | Hex Round Bolt M10*45 14
12 | Shroud 600*505*88*1.2 2 48 | Hex Round Bolt M10*75 4
13 | Guide Rod ©20*1692 4 49 [ Hex Round Bolt M10*80 28
14 | PS Plate 590*250*3 3 50 | Hex Round Bolt M10*85 18
15 | Cable ®5*7885 2 51 | Hex Round Bolt M10*90 2
16 | Fixing Sleeve ®15*®6.2*29.5 8 52 | Hex Round Bolt M12*110 2
17 | Sleeve ®*24*3*370 2 53 | Hex Round Bolt M10*50 2
18 | Sleeve ®*24*3*320 2 54 | Hex Round Bolt M5*10 2
19 | Hook Frame 3 55 | Hex Round Bolt M6*40 8
20 | Pulley Frame 2 56 | Hex Cone Set Screw M6*4 4
21 | Double Pulley Frame 2 57 | Hex Sunk Screw M5*10 8
22 [ Pin 2 58 | Hex Pan Bolt M8*15 8
23 | Sleeve ®18*3*200 2 59 | Flat Washer ®6.6*®12*1.6 6
24 | Square Sleeve F75*2.5-F60 4 60 | Flat Washer ®11*$20*2 98
25 | Metal Powder Bushing 4 61 | Big Washer #10.6*®26*2 24
26 | Pulley ®95*24 18 | 62 | Flat Washer ®11*®34*3 12
27 | Selected Shaft $25*470*M12 2 63 | Flat Washer ©®13.5*®24*2.5 4
28 | Top Weight Plate 247*65*25.4 | 2 64 | Big Washer ©6.6*®18*1.6 8
29 | Weight Stack 260*100*25.4 30 | 65 | Spring Washer ®6 8
30 | Magnetic Pin 10*93 2 66 | Spring Washer ®10 2
31 | Crash Pad ®80*25 4 67 | Nut M6 3
32 | Pad 60*50*6 2 68 | Nut M10 66
33 | Guide Rod 4 69 [ Nut M12 2
34 | Plate 152*50*4 6 70 | Thin Nut M12 2
35 | Safety Hook ®8*80 3 71 | O-Ring ®19*1.8
36 | End Cap ®25*2.5 8




ASSEMBLY
STEP1&2

Install Rear Upright Frame (4) onto Left Base Frame (2), using Plate (34), Hex Round Bolt (50),
Flat Washer (60) and Nut (68);

Install Middle Upright Frame (5) onto Left Base Frame (2), using Plate (34), Hex Round Bolt (50),
Flat Washer (60) and Nut (68);

Install Side Cross Frame (7) onto Rear Upright Frame (4) and Middle Upright Frame (5), using
Hex Round Bolt (49), Big Washer (61), Flat Washer (60) and Nut (68).

Install the other side with the same way.




STEP 3

Install 2 Tray (1) onto Rear Upright Frame (4), using Hex Round Bolt (49), Flat Washer (60), Flat
Washer (62) and Nut (68);

Install Upper Cross Frame (8) onto Side Cross Frame (7), using Hex Round Bolt (49), Big
Washer (61), Flat Washer (60) and Nut (68);




STEP 4

Install Hook Frame (19) onto Upper Tray (11), using Hex Round Bolt (45), Flat Washer (59) and
Nut (67);

Install Upper Tray (11) onto Rear Upright Frame (4), using Hex Round Bolt (49), Flat Washer (60),
Flat Washer (62) and Nut (68).




STEP 5

Install Right Slide Frame (10) onto Front Upright Frame (6);

Install Front Upright Frame (6) onto Right Base Frame (3), using Plate (23), Hex Round Bolt (50),
Flat Washer (60), and Nut (68);

Install Front Upright Frame (6) onto Side Cross Frame (7), using Hex Round Bolt (49), Spring
Washer (66), Big Washer (61), Flat Washer (60), and Nut (68);

Install Limit Sleeve (39) onto Front Upright Frame (6), using Hex Round Bolt (51), Flat Washer
(60), and Nut (68);

Please make sure that the Slide Frame can move smoothly after installing;

Install the other side with the same way.

| e k=all=al
[l ] W ||

N

AV

L T O . O O L

7V St

v’,r",-
r

/

=
= =



STEP 6

Install Guide Rod (13), Weight Stack (29), Top weight Plate (28) and Pulley (20) Assembly onto
Right Base Frame (3) and Side Cross Frame (7), as the picture shows;

Please note that there is Thin Nut M12 (70) under the Pulley Frame;

Install the other side with the same way. And please tighten all the bolts.

33
13 é‘h] K 536
56/l 1.
"\ \\\\\- 'r
I I} S
13 - iZ BT "
o ':'-f
o ==V
29 hqﬁ'fu % -
= _
h‘:#. *.: :
] -\\\\“:E




STEP 7

Install Cable (15) as the order ABCDEFGHI,;

Please remove the fixed pulley firstly before installing the cable;

Please note that there is no any pulley in position B and C originally. And they need to be taken
from the box and then fix them using Hex Round Bolt (41) and Big Washer (61) and Nut (68);
Install Cable terminal the second hole of the Slide Frame (10) as the picture shows, using Hex
Round Bolt (39) and Flat Washer (60) and Nut (68).

Install the other side with the same way.

Please make sure that the cable slide smoothly and no stuck.

f-‘-\—h___‘____‘
—
7 -
r
21 401 11 26 ‘ | 11H } ”
60 60N DL 6ol § FILE T
68 20/| 1 68 i E }
60 — e A E
I !--.7?--""-" 4{] oy
68 ==00 [ I [
== i N g
40 %% el d B (1B - g
= . < .
60 H %E _,jﬁ.: Wi } cable direction
B e WYy
27 26/60, \68 |-}
i
3 NE
y

[=) nf
%\install the 2nd hole

cable terminal




STEP 8

Install Shroud (12) onto Rear Upright Frame (4) and Middle Upright Frame (5), using Hex Round
Bolt (55), Spring Washer (65), Big Washer (64). Please tighten all the bolts.

Install the other side with the same way.

o= =

2

N2

N

N |

‘jp-/ 16 .
AT /"
N 5 |
[+ ]

10



STEP9

Install Handle (42) onto Cable (15) using safety Hook (35);

Hang Tricep Rope (41) onto Hook Frame (19);

Hang Ankle Strap (43) onto Hook Frame (19);

Install Short Handle (40) onto Cable (15) using safety Hook (35).

15 3 Lo
' 35
35—,
: 42

42 .

A
N
g |

PANANANANANAN v

N
LTS,

ANANARNANANAN -

I

11



STEP 10

The Way to adjust the cable:
When the cable is long slightly, please remove the pulley from the pulley Frame (20), loosen the
cable and Thin Nut (70), and then tighten the pulley Frame (20) until the cable length is right, as

the picture 2 shows;

If this way cannot make the cable long enough, please put the cable terminal up to the upper
hole as the picture 1 shows, and then do the same thing as the above.

When the cable is short, please do the opposite.

Picture I

i & =] " M—w i /
10 —T O}—4
—3
—2
I 46 L1 1

Picture II
15

Taiga
47 | O

e —

/

[}
l:I'Ill:I'IIl:I'III:I'III:I'DI:I'DI:Iﬁﬂﬁllm"ﬁﬂiﬂiﬂiﬂ
U
i
=

25

I‘|.

B oo

70




